iNntertek

Total Quality. Assured.

Test report n0.180301298SHA-001
Page 33 of 55

[ Kepsight Spectrum Anshyee - Smept 54

&L
Center Freq 2.402000000 GHz
=g

Avg Type: Lag-Pwr
" Trig: Free Run
#Aten: 30 9B

Offset 1.9 dB
Ref 20.00 dBm

2.402000000 GH;

StartFred

Span 9.000 MHz|

ICenter 2.402000 GHz
Sweep 1.000 ms (1001 pts)

f#Res BW 3.0 MHz #VBW 8.0 MHz

[ s7an

= Keysight Spectrum Anslyzer - Swept SA E=

&L
Center Freq 2.441000000 GHz
=g

Awg Type: Log-Pwr
" Trig: Free Run
#Aten: 30 9B

Ref Offset 1.8 dB
Ref 20.00 dBm

2.441000000 GH;

StartFreq|
2436500000 GH]

‘Stop Frey
2445500000 GH|

Scale Typ{|
Span 9.000 MHz |5 L

ICenter 2.441000 GHz
Sweep 1.000 ms (1001 pts)

f#Res BW 3.0 MHz #VBW 8.0 MHz

8DPSK,2480MHz,3DH5

[ Keysight Spectrum Ansiyzer - Swept 54
3 022

Center Freq 2.480000000 GHz Avg Type: Log-Pwr
WFE

NG Fost Ly Trig: Free Run
IFGain:Low #Anen: 30 dB
Auto Tul
Offset 1.8 dB
Ref 20.00 dBm
Center Freq

2480000000 GH;

StartFred
2475500000 GH;

StopFr
2484500000 GH;

CF
900.000 kH:
Mar

Freq Offs:
L

Log

Span 9.000 MHz|
Sweep 1.000 ms (1001 pts)

ICenter 2.480000 GHz

f#Res BW 3.0 MHz #VBW 8.0 MHz

FCC ID: 2AL76WXBR30
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1.2 20dB Down Bandwidth
1.2.1 Test Result and Data
BT Occupied 20dB Bandwidth
Mode == (Fl\;lzqzt;ency Packet Type Bl (Iiar:)jwidth Result
GFSK 2402 DH5 940.6 Pass
GFSK 2441 DH5 989.5 Pass
GFSK 2480 DH5 954.3 Pass
m/ADQPSK 2402 2DH5 1330.9 Pass
m/ADQPSK 2441 2DH5 1291.3 Pass
m/ADQPSK 2480 2DH5 1310.3 Pass
8DPSK 2402 3DH5 1297.7 Pass
8DPSK 2441 3DH5 1258.5 Pass
8DPSK 2480 3DH5 1289.9 Pass

FCC ID: 2AL76WXBR30
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__GFSK,2402MHz,DH5

__GFSK,2441MHz,DH5

[ Keysight Spectrum Anslyzer - Oczupied W
& 10:52:51 A May

Radio Std: None

Center Frag: 2.402000000 GHz
Trig: Free Run ‘AvglHold: 100100
#Atten: 30 dB

Center Freq 2.402000000 GHz
" HFGain:Low Radio Device: BTS

Ref Offset 1.8 dB
Ref 20.00 dBm

Span 3 MHz,
#VEBW 100 kHz

Occupied Bandwidth Total Power 4.84 dBm

911.15 kHz
-14.211 kHz
940.6 kHz

% of OBW Power
x dB

Transmit Freq Error 99.00 %

x dB Bandwidth

25 Kepight Sperinm Anshyzer - Decupled EW = ]
L 0 AM May

Center Frag: 2.441000000 GHz Radio Std: None
Trig: Free Run AvglHold: 1001100
#Atten: 30 dB

Center Freq 2.441000000 GHz
" HFGain:Low Radio Device: BTS

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Freq
2441000000 GH

#VBW 100 kHz

Occupied Bandwidth Total Power 5.78 dBm

907.81 kHz
-13.728 kHz
989.5 kHz

% of OBW Power
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

= (psTaTus

m/4ADQPSK,2402MHz,2DH5

08:22:51 44 My
Center Frag: 2.480000000 GHz Radio $td: None
Trig: Free Run ‘AvglHold: 100¢

#Atten: 30 dB Radie Device: BTS

HIFGain:Low

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Fi
2,480000000 GH

—

[ Keysighht Spectrum Anslyzer - Decupied BW. mE=Es
0937112 A May 05, 20

Center Freg: 2.402000000 GHz Radio Std: None

Trig: Free Run AvglHold: 1001100

#Atten: 30 dB

Center Freq 2.402000000 GHz
NFE

HIFGain:Low

Radio Device: BTS

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Freq
2402000000 GH

Span 3 MHz CF Center 2.402 GHz Span 3 MHz
#VBW 100 kHz Sweep 3.2 ms 300,000 kH: #VBW 100 kHz Sweep 3.2 ms
Mar
Occupied Bandwidth Total Power 5.42 dBm Occupied Bandwidth Total Power 4.98 dBm
908.70 kHz T 1.1898 MHz
Transmit Freq Error -13.658 kHz % of OBW Power 99.00 % ok Transmit Freq Error -17.258 kHz % of OBW Power 99.00 %
x dB Bandwidth 954.3 kHz xdB -20.00 dB x dB Bandwidth 1.331 MHz xdB -20.00 dB
= TpsTams = TpemaTus
m/4ADQPSK,2441MHz,2DH5 m/4ADQPSK,2480MHz,2DH5
[ Keysight Spectrum Ansiyzer - Occupied BW = [ Keysight Spectrum Anshyzer - Occupied BW |5 e
R 09:22:20 34 May 05, 2018 R 09:08:33 44 My 05, 2016
Center Freq: 2.441000000 GH: Radio Std: N 9 Center Freq: 2480000000 GH. Radio $td: N
Center Freq 2.4410000 GHz __ T:Ig 'I;m'e';u" Avg|H:|u T adio one Center Freq 2.4800000 GHz __ T:Ig 'I;m'e';u" Avg|H:|a: e adio one
#FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.8 dB Ref Offset 1.8 dB
Ref 20.00 dBm Ref 20.00 dBm
Center Fi Center Freq

2441000000 GH 2480000000 GH

‘Center 2.441 GHz Span 3 MHz

#VBW 100 kHz Sweep 3.2 ms|

Total Power 5.29 dBm

Occupied Bandwidth
1.1875 MHz
-16.853 kHz
1.291 MHz

% of OBW Power
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

= fsmams

'Center 2.48 GHz

soecn’:a kH: #VBW 100 kHz
Mar
Occupied Bandwidth Total Power
Freq Offs: 1.1805 MHz
OH:

-17.557 kHz
1.310 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Span 3 MHz
Sweep 3.2 ms|

5.52 dBm

99.00 %

8DPSK,2402MHz,3DH5

8DPSK,2441MHz,3

DH5

FCC ID: 2AL76WXBR30
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09:51:10 A1 May 05, 20

Radio Std: None Frequency

Center Freq: 2.402000000 GHz
Trig: Free Run AvglHold: 1001100

#Anen: 30 0B

&L
Center Freq 2.402000000 GHz
W

HIFGain:Low Radio Device: BTS

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Freq
2.402000000 GH;

‘Center 2.402 GHz Span 3 MHz

#VBW 100 kHz Sweep 3.2 ms|

Occupied Bandwidth Total Power 4.92 dBm

1.1846 MHz
-17.376 kHz
1.298 MHz

% of OBW Power
x dB

Transmit Freq Error 99.00 %

x dB Bandwidth

= SN
018
Center Freq: 2441000000 GHz

Trig: Free Run AvglHold: 100100

T
Center Freq 2.441000000 GHz
" #Atten: 30 d

HIFGain:Low Radio Device: BTS

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Fre(
2.441000000 GH;

Span 3 MHz
#VBW 100 kHz Sweep 3.2 ms|

Total Power 4.15 dBm

Occupied Bandwidth
1.1747 MHz
-13.633 kHz
1.259 MHz

% of OBW Power
x dB

Transmit Freq Error 99.00 %

x dB Bandwidth

(= Xeysight Spectrum Anstyzer - Dccupied EW =
L 10:18:41 A May

Center Freq 2.480000000 GHz Radio Std: Nons
W

HIFGain:Low

Center Freq: 2.480000000 GHz
Trig: Free Run AvglHold: 1001100
#Atten: 30 0B Radio Device: BTS
Ref Offset 1.8 dB

Ref 20.00 dBm

Center Fi
2.480000000 GH:
Center 2.48 GHz Span 3 MHz, cF
#VBW 100 kHz Sweep 3.2 ms 300,000 kH:
= Aute M
Occupied Bandwidth Total Power 3.61 dBm
1.1817 MHz T
OH

-15.279 kHz
1.290 MHz

% of OBW Power
x dB

99.00 %
-20.00 dB

Transmit Freq Error

x dB Bandwidth

= fsmams

FCC ID: 2AL76WXBR30
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1.3 99% BandWidth
1.3.1 Test Result and Data
BT 99% Occupied Bandwidth
Mode == (Fl\;lzqzt;ency Packet Type Bzg:gw?gt%ugjﬁi) Result
GFSK 2402 DH5 901.15 Pass
GFSK 2441 DH5 920.51 Pass
GFSK 2480 DH5 916.48 Pass
m/ADQPSK 2402 2DH5 1201.22 Pass
T/ADQPSK 2441 2DH5 1185.09 Pass
T/ADQPSK 2480 2DH5 1177.73 Pass
8DPSK 2402 3DH5 1182.85 Pass
8DPSK 2441 3DH5 1180.43 Pass
8DPSK 2480 3DH5 1182.92 Pass

FCC ID: 2AL76WXBR30
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__GFSK,2402MHz,DH5

__GFSK,2441MHz,DH5

[ Keysight Spectrum Anslyzer - Oczupied W
&

Center Freq 2.402000000 GHz
W

HIFGain:Low

Ref Offset 1.8 dB
Ref 20.00 dBm

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Frag: 2.402000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 100 kHz

Total Power

901.15 kHz
-16.017 kHz
958.4 kHz

% of OBW Power
x dB

10:54:43 A May
Radio Std: None

‘AvglHold: 100100

Radie Device: BTS

Span 3 MHz,

5.24 dBm

99.00 %

| [= Kevsint Spectrum Anslyeer - Gecupied BW
&

Ref Offset 1.8 dB
Ref 20.00 dBm

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 2.441000000 GHz
W

HIFGain:Low

Center Frag: 2.441000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 100 kHz

Total Power

920.51 kHz

-13.264 kHz
987.9 kHz

% of OBW Power
x dB

|
17:45:02 a4 May
Radio 5td: None

AvglHold: 1001100

Radio Device: BTS

Center Freq
2441000000 GH

5.13 dBm

99.00 %
-20.00 dB

STATUS

m/4ADQPSK,2402MHz,2DH5

m—
[ Keysight Spectrum Anslyzer - Oczupied W

Center Freq 2.480000000 GHz
NFE

Ref Offset 1.8 dB
Ref 20.00 dBm

HIFGain:Low

Center Frag: 2.480000000 GHz
Trig: Free Run
#Atten: 30 dB

H
‘AvglHold: 100100

08:23:42 804 May
Radio Std: None

Radie Device: BTS

Center Fi
2,480000000 GH

m—
=) [ Keysight Spectrum Anslyzer - Oczupied W

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Freq 2.402000000 GHz
NFE

HIFGain:Low

Center Freg: 2.402000000 GHz
Trig: Free Run
#Atten: 30 dB

09:37:48 44 May
Radio 5td: None

AvglHold: 1001100

Radio Device: BTS

Center Freq
2402000000 GH

Transmit Freq Error
x dB Bandwidth

wss

-17.456 kHz
1.295 MHz

#VBW 100 kHz

Total Power

% of OBW Power
x dB

Span 3 MHz
Sweep 3.2 ms|

5.53 dBm

99.00 %
-20.00 dB

STATUS.

2441000000 GH

CF 'Center 2.48 GHz
300.000 kH:
Mar

Occupied Bandwidth
1.1777 MHz

-17.209 kHz
1.286 MHz

Freq Offs
ok Transmit Freq Error
x dB Bandwidth

#VBW 100 kHz

Total Power

% of OBW Power
x dB

'Center 2.48 GHz Span 3 MHz CF Center 2.402 GHz Span 3 MHz
#VBW 100 kHz Sweep 3.2 ms 300,000 kH: #VBW 100 kHz Sweep 3.2 ms
Mar
Occupied Bandwidth Total Power 5.11 dBm Occupied Bandwidth Total Power 4.56 dBm
916.48 kHz T 1.2012 MHz
Transmit Freq Error -14.564 kHz % of OBW Power 99.00 % ok Transmit Freq Error -16.626 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.043 MHz xdB -20.00 dB x dB Bandwidth 1.322 MHz xdB -20.00 dB
= TpsTams = TpemaTus
m/4ADQPSK,2441MHz,2DH5 m/4ADQPSK,2480MHz,2DH5
[ Keysight Spectrum Ansiyzer - Occupied BW = [ Keysight Spectrum Anshyzer - Occupied BW = ]
18 09:25:08 4 May 05, 2018 kL 09:09.27 A4 May 05, 2018
Center Freq: 2.441000000 GH: Radio Std: N 9 Center Freq: 2480000000 GH. Radio $td: N
Center Freq 2.4410000 GHz __ T:Ig 'I;m'e';u" Avg|H:|u T adio one Center Freq 2.4800000 GHz __ T:Ig 'I;m'e';u" Avg|H:|a: e adio one
#FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.8 dB Ref Offset 1.8 dB
Ref 20.00 dBm Ref 20.00 dBm
Center Fi Center Freq

2480000000 GH

Span 3 MHz
Sweep 3.2 ms|

5.58 dBm

99.00 %

8DPSK,2402MHz,3DH5

8DPSK,2441MHz,3DH5
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09:53:45 04 May 0
Center Freq: 2.402000000 GHz Radio Std: None
Trig: Free Run AvglHold: 1001100

#Anen: 30 0B

T
Center Freq 2.402000000 GHz
W

HIFGain:Low Radio Device: BTS

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Freq
2.402000000 GH;

‘Center 2.402 GHz Span 3 MHz

#VBW 100 kHz Sweep 3.2 ms|

Occupied Bandwidth Total Power 4.99 dBm

1.1828 MHz
-13.864 kHz
1.287 MHz

% of OBW Power
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

0 Mgstam

= = |- e
10:05:33 M May 05, 2018

Center Freq: 2.441000000 GHz Radio Std: None

Trig: Free Run AvglHold: 100100

T
Center Freq 2.441000000 GHz
" #Anten: 30 dB

HIFGain:Low Radio Device: BTS

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Fre(
2.441000000 GH;

Span 3 MHz
#VBW 100 kHz Sweep 3.2 ms|

Total Power 4.13 dBm

Occupied Bandwidth
1.1804 MHz
-14.691 kHz
1.299 MHz

% of OBW Power 99.00 %

x dB

Transmit Freq Error
x dB Bandwidth

8DPSK,2480MHz,3DH5

Keysinht Spectrum Anshyzer - Occupied BW =
- S 10:22:08 AM May
0 Center Freq: 2.480000000 GHz
Center Freq 2.43000 000 GHz T Froa B roke- =T
#FGainiow  #Amen: 30 dB

Radio Std: N

Radio Device: BTS

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Fi
2.480000000 GH:
Span 3 MHz, cF
#VBW 100 kHz Sweep 3.2 ms 300,000 kH:
Auto Ma
Occupied Bandwidth Total Power 3.57 dBm
1.1829 MHz —
OH

-14.985 kHz
1.286 MHz

% of OBW Power
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

= fsmams

FCC ID: 2AL76WXBR30
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1.4 Transmitter Spurious Emission
1.4.1 Test Result and Data
BT Transmitter Spurious Emission
Test
Mode Frequency | Packet Type Frequency Range Power (dBm) Result
(MH2)
GFSK 2402 DH5 0.009MHZz~2380MHz -25.31 Pass
GFSK 2402 DH5 10000MHz~25000MHz -51.68 Pass
GFSK 2402 DH5 2410MHz~10000MHz -43.87 Pass
GFSK 2402 DH5 Band Edge -43.36 Pass
GFSK 2441 DH5 0.009MHz~2300MHz -36.22 Pass
GFSK 2441 DH5 10000MHz~25000MHz -51.73 Pass
GFSK 2441 DH5 2500MHz~10000MHz -43.46 Pass
GFSK 2441 DH5 Band Edge -55.01 Pass
GFSK 2480 DH5 0.009MHz~2475MHz -36.71 Pass
GFSK 2480 DH5 10000MHz~25000MHz -51.78 Pass
GFSK 2480 DH5 2505MHz~10000MHz -44.88 Pass
GFSK 2480 DH5 Band Edge -52.69 Pass
1/4DQPSK 2402 2DH5 0.009MHz~2380MHz -43.85 Pass
T/ADQPSK 2402 2DH5 10000MHz~25000MHz -51.56 Pass
1/4ADQPSK 2402 2DH5 2410MHz~10000MHz -42.97 Pass
1/4DQPSK 2402 2DH5 Band Edge -45.36 Pass
T/ADQPSK 2441 2DH5 0.009MHz~2300MHz -41.19 Pass
1/4DQPSK 2441 2DH5 10000MHz~25000MHz -51.54 Pass
T/ADQPSK 2441 2DH5 2500MHz~10000MHz -48.31 Pass
1/4DQPSK 2441 2DH5 Band Edge -56.25 Pass
1/4DQPSK 2480 2DH5 0.009MHz~2475MHz -31.21 Pass
1/4DQPSK 2480 2DH5 10000MHz~25000MHz -51.23 Pass
1/4DQPSK 2480 2DH5 2505MHz~10000MHz -47.73 Pass
T/ADQPSK 2480 2DH5 Band Edge -53.47 Pass
8DPSK 2402 3DH5 0.009MHz~2380MHz -35.41 Pass

FCC ID: 2AL76WXBR30
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8DPSK 2402 3DH5 10000MHz~25000MHz -51.63 Pass
8DPSK 2402 3DH5 2410MHz~10000MHz -46.22 Pass
8DPSK 2402 3DH5 Band Edge -44.46 Pass
8DPSK 2441 3DH5 0.009MHz~2300MHz -37.84 Pass
8DPSK 2441 3DH5 10000MHz~25000MHz -51.03 Pass
8DPSK 2441 3DH5 2500MHz~10000MHz -46.65 Pass
8DPSK 2441 3DH5 Band Edge -56.14 Pass
8DPSK 2480 3DH5 0.009MHz~2475MHz -41.05 Pass
8DPSK 2480 3DH5 10000MHz~25000MHz -51.36 Pass
8DPSK 2480 3DH5 2505MHz~10000MHz -44.30 Pass
8DPSK 2480 3DH5 Band Edge -54.92 Pass

FCC ID: 2AL76WXBR30
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GFSK,2402MHz,DH5,Plot 1,Band Edge

GFSK,2402MHz,DH5,Plot 2,0.009MHz~2380
MHz

= sz:l)uiou!mm Anslyzer - Sawept SA

Frequency

Cenlsr Freq 2. SBSUDOUDO GHz Avg Type: Log-Pwr
PNO: Wide Ly
IFGain:Low

Trig: Free Run
Atten: 30 dB
Mkrd 2.400 000 25

Ref Offset 1.8 dB
of 20.0 -43.36

Ref 20.00 dBm

Center Freq
2395000000 GH

'Start 2.38000 GHz

#Res BW 100 kHz #VBW 300 kHz

2.401 822 75 GHz |
2.400 00000 GHz|

-1.00 dBm
43.36 dBm

4400 00025 GHz| 4335 aBm

S —
Cenlsr Freg 1. 190[}045{]0 GHz Avg Type: Log-Pwr
PHO: Fast Ly
\FGainiLow

¥ Trig: Free Run
Atten: 30 dB

Ref Offset 1.8 dB Mkr1 1. 145 09 GHZ]
Ref 20.00 dBm <
Center Fre(

1.190004500 GH

StartFreq|

Stop 2.380 GHz
Sweep 8.000 ms (40001 pts)

GFSK,2402MHz,DH5,Plot 3,2410MHz~10000
MHz

GFSK,2402MHz,DH5,Plot 4,10000MHz~2500
OMHz

[ Kevsight Spectrum Ansiyee - Smept 54
AL
Center Freq 6. ZDSGDOUDO GHz Avg Type: Log-Pwr

PNO: Fasl Lo
\Fosinetow

Trig: Free Run
Atten: 30 dB

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Freq

6.205000000 GH:

StartFred
2410000000 GH;

Stop 10.000 GHz

#VBW 300 kHz Sweep 26.67 ms (40001 pts]

[ Kevsight Spectrum Ansiyee - Smept 54
AL
Center Freq 17. SOGDOUDOU GHz Avg Type: Log-Pwr

PNO: Fasl Lo
\Fosinetow

Trig: Free Run
Atten: 30 dB

Ref Offset 1.9 dB Mkr1 24.126 625 GHz|
Ref 20.00 dBm

Center Freq
17.500000000 GH;

Stop 25.000 GHz
Sweep 50.67 ms (40001 pts)

GFSK,2441MHz,DH5,Plot l Band Edge

GFSK,2441MHz,DH5,Plot 2,0. 009MH2 2300
MHz

S —

Cenlsr Freq 2. 4DOUD()UDO GHz Avg Type: Log-Pwr Frequency
PO Fost gt
\FGainiLow

Trig: Free Run
Atten: 30 dB

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Freq
2,400000000 GH

#VBW 300 kHz

2.440 B25 GHz|
2.400 000 GHz|

-0.26 dBm
5992 dBm

J-McunGHx
2483 500 GHz/|

5501 4Bm
-60.25 dBm

S —
Cenlsr Freg 1. 150[}045{]0 GHz Avg Type: Log-Pwr
PO Fost gt
\FGainiLow

Trig: Free Run
Atten: 30 dB

Ref Offset 18 dB
Ref 20.00 dBm

Center Freq

1,150004500 GH

StartFres|
8.000 kH|

‘Stop Fre|
2.300000000 GH|

Scale Typ{|

Stop 2.300 GHz [ L

#VBW 300 kHz Sweep 8.000 ms (40001 pts)

GFSK,2441MHz,DH5,Plot 3,2500MHz~10000
MHz

GFSK,2441MHz,DH5,Plot 4,10000MHz~2500
OMHz

FCC ID: 2AL76WXBR30
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[ Keyaight Spectrum Anslyzer - Smept 54

Avg Type: Lag-Pwr Frequency

-43.46 dBm|

Center Freq
6.250000000 GH:

AL
Center Freq 6. ZSOGDOUDO GHz
PN: Fast Ly
\Foainlow

Trig: Free Run
Atten: 30 dB

Ref Offset 1.8 dB
Ref 20.00 dBm

Stop 10.000 GHz

#VBW 300 kHz Sweep 26.67 ms (40001 pts]

[ Keyaight Spectrum Anshyzer - Smept 54
Rt

Center Freq 17. SOGDOUDOU GHz Avg Type: Log-Pwr
PNO: Fast p
\Foainlow

Trig: Free Run
Atten: 30 dB
Mkr1 24.851 875

Ref Offset 1.8 dB
-51.73 dBm

Ref 20.00 dBm

Center Freq
17.500000000 GH;

‘Stop Frey

Stop 25.000 GHz

#VBW 300 kHz Sweep 50.67 ms (40001 pts]

GFSK,2480MHz,DH5,Plot 1,Band Edge

GFSK,2480MHz,DH5,Plot 2,0.009MHz~2475
MHz

= umws;mzmm Analyzer - Swept SA

Cenlsr Freq 2. 490[}00000 GHz Avg Type: Log-Pwr Frequency
PNO: Wide Ly
IFGain:Low

Trig: Free Run
Atten: 30 dB.
rd 2 A83 545 Auto Tung
Ref Offset 1.8 dB Mkrd 2.483 545 50

Ref 20.00 dBm

Center Freq
2,430000000 GH

StartFreq
2475000000 GH:

VR WO0E T
Hn 2479, uzd 00 GHz|
2483 nnnckz

AEE i

1 48354550 GHz|

e

S —
Cenlsr Freg 1. 237504500 GHz Avg Type: Log-Pwr
PO Fost gt
\FGainiLow

Trig: Free Run
Atten: 30 dB
Mkr1 1. 163 19 GHZ

Ref Offset 1.8 dB
6.71 dBm

Ref 20.00 dBm =

Center Freq
1.237504500 GH
| BeaTssamrsaRnS|

StartFres|
8.000 kH|

‘Stop Fre|
2.476000000 GH|

FreqOffse|
oH|

Scale Typ{|
Stop 2.475 GHz | L

#VBW 300 kHz Sweep 10.67 ms (40001 pts)

GFSK,2480MHz,DH5,Plot 3,2505MHz~10000
MHz

GFSK 2480MHz,DH5,Plot 4, 10000MHz 2500
OMHz

e spenm RS
Avg Type: Log-Pwr Frequency

0825 ay
Mkr1 4.959 99 GHZ
-44.88 dBm

Center Freq
6252500000 GH

Cenlsr Freqg 6. 25’2500000 GHz
PO Fost gt
\FGainiLow

Trig: Free Run
Atten: 30 dB

Ref Offset 18 dB
Ref 20.00 dBm

Stop 10.000 GHz
Sweep 26.67 ms (40001 pts)

#VBW 300 kHz

[ Keysight Spectrum Anaiyzer - Swept 54
08:25:4

Cenlsr Freg 17.! SOUD()UDOU GHz Avg Type: Log-Pwr
PHO: Fost Lpt
\FGainiLow

Trig: Free Run
Atten: 30 dB

Ref Offset 18 dB
Ref 20.00 dBm

Center Freq
17500000000 GH

‘Stop Frey

FreqOffse|
oH|

Scale Typq|

Stop 25.000 GHz |5 L

Sweep 50.67 ms (40001 pts)

Start 10.000 GHz

fRes BW 100 kHz #VBW 300 kHz

/4ADQPSK,2402MHz,2DH5,Plot 1,Band

Edge

n/4DQPSK 2402MHz,2DH5,Plot 2 O 009MHz~23
80MHz
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[ Keyaight Spectrum Anshyzer - Smept 54
Rt

Frequency

Center Freq 2. 395000000 GHz Avg Type: Log-Pwr
Fiamiom

Trig: Free Run
Atten: 30 dB

Ref Offset 18 dB
Ref 20.00 dBm

Center Freq
2,395000000 GH;

‘Start 2.38000 GHz
#Res BW 100 kHz

[ Kepsight Spectrum Anshyee - Smept 54
AL
Center Freq 1. 190004500 GHz Avg Type: Log-Pwr
PN: Fast Ly
\Foainlow

Trig: Free Run
Atten: 30 dB
Mkr1 1.746 86 GHz|

Ref Offset 1.8 dB
-43.85 dBm

Ref 20.00 dBm

Center Freq
1180004500 GH;

StartFreq|

Stop 2.380 GHz

#VBW 300 kHz Sweep £.000 ms (40001 pts]

m/4ADQPSK,2402MHz,2DH5,Plot
3,2410MHz~10000MHz

m/4ADQPSK,2402MHz,2DH5,Plot
4,10000MHz~25000MHz

[ Keysight Spectrum Ansiyzer - Swept 54
Rt

Center Freq 6. ZDSGDDUDO GHz Avg Type: Log-Pwr Frequency
PNO: Fast Lyt
\FGainiLow

Trig: Free Run
Atten: 30 dB
Mkr1 7.206 50 GHZ

Ref Offset 18 dB -42.97 dBm|

Ref 20.00 dBm

Center Freq
6,205000000 GH

StartFred

Stop 10.000 GHz

#VBW 300 kHz Sweep 26.67 ms (40001 pts]

[ Kevsight Spectrum Anshyee - Smept 54 =]
&L =
Center Freq 17.! SOGDDUDOU GHz Avg Type: Log-Pwr
PHO: Fast Ly
\FGainiLow

Trig: Free Run
Atten: 30 dB

Ref Offset 18 dB
Ref 20.00 dBm

Center Freq
17500000000 GH

‘Stop Fre|

'Start 10.000 GHz
#Res BW 100 kHz

Stop 25.000 GHz

#VBW 300 kHz Sweep 50.67 ms (40001 pts]

/4ADQPSK,2441MHz,2DH5,Plot 1,Band
Edge

m/4ADQPSK,2441MHz,2DH5,Plot 2 0 009MHz~23
00MHz

S —

Cenlsr Freq 2. 4DOUD()UDO GHz Avg Type: Log-Pwr Frequency
PO Fost gt
\FGainiLow

Trig: Free Run
Atten: 30 dB
Mkré 2.493 870 (

ffset 1.8
Ref Offset 1.8 dB -58.40 dBm)|

Ref 20.00 dBm

Center Freq
2,400000000 GH

#VBW 300 kHz

2 344820 GHz|
2.483 500 GHz |

S —
Cenlsr Freg 1. 150[}045{]0 GHz Avg Type: Log-Pwr
PO Fost gt
\FGainiLow

Trig: Free Run
Atten: 30 dB

Ref Offset 18 dB Mkr1 1.746 05
Ref 20.00 dBm
Center Freq
1,150004500 GH

StartFres|

Stop 2.300 GHz
Sweep 8.000 ms (40001 pts)

#VBW 300 kHz

m/4ADQPSK,2441MHz,2DH5,Plot

3,2500MHz~10000MHz

m/ADQPSK,2441MHz,2DH5,Plot
4,10000MHz~25000MHz
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[ Keyaight Spectrum Anslyzer - Smept 54
R

0930:15 ———

Center Freq
6.250000000 GH:

Avg Type: Log-Pwr

Cener Freq 6.250000000 GHz
=T

Trig: Free Run
Atten: 30 dB
Mkr1 4.882 00 GHz|

Ref Offset 1.8 dB -48.31 dBm

igiv Ref 20.00 dBm

Stop 10.000 GHz
Sweep 26.67 ms (40001 pts)

#VBW 300 kHz

[ Wevsight Spectrum Anstyzs - Swept 54
&

GHz Avg Type: Log-Pwr

PNO: Fast p

\FiGain:Low

Cener Freq 17.500000000
WFE

Trig: Free Run
Atten: 30 dB

Ref Offset 1.8 dB
Ref 20.00 dBm

Center Freq
17.500000000 GH;

‘Stop Frey

'Start 10.000 GHz
#Res BW 100 kHz

Stop 25.000 GHz

#VBW 300 kHz Sweep 50.67 ms (40001 pts]

m/4ADQPSK,2480MHz,2DH5,Plot 1,Band
Edge

m/4DQPSK,2480MHz,2DH5,Plot 2,0.009MHz~24
75MHz

[ Keysight Spectrum Ansiyzer - Smept 54
R

Frequency

Censr Freq 2.490000000 GHz Avg Type: Log-Pwr
NFE PNO: Wade Cyot
IFGain:Low

Trig: Free Run
Atten: 30 dB

Ref Offset 1.8 dB Mkr4 2.483 5!
Ref 20.00 dBm
Center Freq
2430000000 GH;

StartFreq
2475000000 GH:

2480 132 25 GHz |
2.483 500 00 GHz
2.483 583 75 GHz|

s

[ Wevsioht Spectrum Anstyzs - Swept 54
&L
Center Freq 1.237504500 GHz Avg Type: Log-Pwr
NFE PHO:Fast Cpt
\FGain:Low

Trig: Free Run
Atten: 30 dB

. z
-31.21 dBm

Ref Offset 18 dB
Ref 20.00 dBm

Center Freq
1237504500 GH

StartFres|
8.000 kH|

‘Stop Fre|

Stop 2.475 GHz
Sweep 10.67 ms (40001 pts)

fhsmms

#VBW 300 kHz

m/4ADQPSK,2480MHz,2DH5,Plot

m/4ADQPSK,2480MHz,2DH5,Plot
4,10000MHz~25000MHz

3,2505MHz~10000MHz

[ Keysight Spectrum Anaiyzer - Swept 54
L3 09:13

Frequency

GHz Avg Type: Log-Pwr
PHO: Fost L)
IFGain:Low

Center Freq 6.25’250{]0 T P
Atten: 30 dB u
Mkr1 4.959 99 GHZ LR

Ref Offset 1.8 dB
-47.73 dBm)|

Ref 20.00 dBm

Center Freq
6252500000 GH

Stop 10.000 GHz
Sweep 26.67 ms (40001 pts)

#VBW 300 kHz

[ Keysight Spectrum Ansiyzer - Swept S&

0
Avg Type: Log-Pwr
PHO: Fast g Trig: Free Run
IFGain:Low Atten: 30 dB w
24.063 625 G
Ref Offset 18 4B Mkr1 24.063 625 GHzZ
Ref 20.00 dBm

Center Freq
17500000000 GH

‘Stop Frey

Stop 25.000 GHz
Sweep 50.67 ms (40001 pts)

(gsmamus

#VBW 300 kHz

8DPSK,2402MHz,3DH5,Plot 1,Band
Edge

8DPSK,2402MHz,3DH5,Plot 2,0.009MHz~23
80MHz
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